
PARTS
MANUAL
MODEL
EH03

EH035AA1307

12/15



Subaru Industrial Power Products
905 Telser Road - Lake Zurich, IL 60047 - Phone 847-540-7300 - Fax 847-438-5012
e-mail: sales@subarupower.com - www.subarupower.com © 2015 Subaru Industrial Power Products

EH03 - 2 - 12/15



Group Name Page

Accessories.................................................................................................................................................4

Carburetor - WYL174...................................................................................................................................6

Engine.........................................................................................................................................................8

Intake.........................................................................................................................................................12

Part Number Index.....................................................................................................................14

Part Description Index...............................................................................................................15

12/15 - 3 - EH03

Group Index



EH03 - 4 - 12/15

Accessories



RemarkQtyDescriptionPart Number.Ref

1TOOL592-90020-001

1INSTRUCTION MANUAL-------------2

12/15 - 5 - EH03

Accessories



EH03 - 6 - 12/15

Carburetor - WYL174



RemarkQtyDescriptionPart Number.Ref

Includes ITEMS 2,3-171CARBURETOR - WYL174593-60040-001

Includes ITEM 181PUMP BODY ASSEMBLY592-60021-402

1PURGE BODY ASSY523-60461-403

1COVER,PRIMER PUMP523-60460-504

1PUMP,PRIMER524-60011-505

1METERING DIAPHRAGM ASSY592-60080-106

1GASKET, METERING
DIAPHRAGM

523-60460-407

1DIAPHRAGM, PUMP524-60010-408

1GASKET, PUMP592-60020-409

1JET - #39593-60020-1010

1O-RING524-60010-1011

1RING, SPRING RETAINING531-60051-2012

1WASHER542-60050-3013

1SWIVEL523-60180-4014

1SPRING592-60020-2015

2SCREW520-60080-3016

4SCREW523-60460-1017

1SCREEN, INLET501-60040-1018

12/15 - 7 - EH03

Carburetor - WYL174



EH03 - 8 - 12/15

Engine



RemarkQtyDescriptionPart Number.Ref

Includes ITEMS 2,3,12,131CYLINDER BLOCK SET593-10210-001

2SPACER592-15014-002

2VALVE, CHECK592-15018-003

1COVER, CAM GEAR592-15005-024

1GASKET, COVER CAM GEAR592-15007-005

1ROCKER COVER CP593-10040-006

1GASKET, ROCKER COVER593-15008-007

1VALVE, LEAD592-15010-008

1RETAINER PLATE592-15011-009

M4×101BOLT - SOCKET HEAD011-90499-6010

M5×144BOLT - SOCKET HEAD011-90595-1011

M5×164BOLT - SOCKET HEAD011-90594-7012

M5×334BOLT - SOCKET HEAD011-90598-6013

M5×123BOLT - SOCKET HEAD011-90593-7014

1HOUSING, BLOWER593-55002-0015

M5×164BOLT - SOCKET HEAD011-90595-3116

1CASE, OIL593-65000-0017

1GASKET, CASE593-65001-0018

1TUBE, OIL592-65002-0019

1WEIGHT, OIL592-65003-0020

1HOSE CLAMP056-10599-7021

1GAUGE, OIL592-65006-0022

1GASKET021-31699-9023

M5×144BOLT - SOCKET HEAD011-90595-1024

CMR6A1PLUG, SPARK065-01099-5025

1CRANKSHAFT CP593-20030-0031

TC123271SEAL, OIL - (L)044-01299-5032

TC102051SEAL, OIL - (S)044-01099-7033

1WASHER593-25010-0034

1PISTON593-25004-0035

1PISTON RING SET593-20040-0036

2CLIP056-50999-9037

1PIN, PISTON593-25009-0038

1KEY - WOODRUFF032-30399-9039

2LIFTER, CAM592-35000-K142

1CAM GEAR ASSY593-30030-0043

1SHAFT, CAM GEAR592-35005-0144

1SHAFT, CAM LIFTER592-35006-0045

2PUSH ROD593-35000-0046

12/15 - 9 - EH03

Engine



RemarkQtyDescriptionPart Number.Ref

2ROCKER ARM ASSY593-30020-K047

1ROCKER SHAFT593-35001-0048

2SPRING, VALVE593-35002-0049

2RETAINER, SPRING593-35003-0050

1VALVE, EXHAUST593-35004-0051

1VALVE, INTAKE593-35005-0052

1MUFFLER, EXHAUST592-30010-0057

1COVER, MUFFLER592-35034-0058

M5×40 W2BOLT - SOCKET HEAD011-90595-2059

M5×51SCREW014-00599-6260

1GASKET, MUFFLER592-35016-K161

Includes ITEMS 67-731STARTER COVER ASSY593-50020-0066

1SPRING, RETURN502-50010-2067

1REEL531-50220-2068

1ROPE, STARTER531-50220-4069

1KNOB, STARTER521-50021-1070

1SET SCREW542-50030-1071

1PULLEY531-50230-0072

1LABEL, MODEL - ROBIN/SUBARU593-95012-0173

M5×144SCREW ASSY014-00594-8074

1COVER, CYLINDER - YELLOW593-55007-0081

1COVER, PLUG593-55005-0082

M5×81SCREW014-00599-2183

M5×123SCREW ASSY014-00593-7084

1TANK, FUEL593-65002-0091

1TUBE593-60030-0092

1FILTER523-65039-0093

1CLAMP, HOSE056-10599-9094

1FUEL TANK CAP ASSY592-60160-0095

1PLATE503-65002-0096

1PLATE503-65003-0097

1DAMPER519-65003-0298

1SWITCH ASSY066-00003-61101

1PLATE593-75002-01102

2SCREW - PAN HEAD004-31040-80103

1GROMMET525-75003-00106

1COIL, IGNITION592-70120-11107

1FLYWHEEL CP593-70010-21108

1WIRE CP525-70180-01109

EH03 - 10 - 12/15

Engine



RemarkQtyDescriptionPart Number.Ref

1CAP, PLUG592-75001-00111

1TERMINAL, PLUG CAP065-40099-31112

M6×161BOLT ASSY013-00699-40113

M4×202BOLT - SOCKET HEAD011-90499-70114

2SHOE, CLUTCH531-80030-10116

1CLUTCH ASSY-------------117

2BOLT, CLUTCH593-85000-00118

2WASHER020-00898-00119

12/15 - 11 - EH03

Engine



EH03 - 12 - 12/15

Intake



RemarkQtyDescriptionPart Number.Ref

1PIPE, INTAKE593-35040-0019

1GASKET, INSULATOR592-35047-0020

1O-RINGMJ2-13078-A621

1INSULATOR CP593-30180-0022

M6×161SCREW, ADJUST014-90699-7223

1INSULATOR, CARBURETORMJ3-46261-A124

M5×182BOLT - SOCKET HEAD011-90598-7025

1GASKET, CARBURETOR592-35019-0026

1CLAMP592-65013-0027

M5×121BOLT - SOCKET HEAD011-90597-8028

1PIPE, BREATHER593-15009-0031

Includes ITEMS 33-391CLEANER PLATE ASSY593-30010-0032

1VALVE, CHECK531-65007-0133

1VALVE, CHECK - (1)592-35024-0034

1PLATE, CHECK VALVE592-35025-0035

1PLATE, SEPARATOR COMPL593-35016-0036

1GASKET, SEPARATOR592-35035-0037

1LEVER, CHOKE592-35022-0038

1O-RING024-01399-7039

1O-RING024-01599-9040

1ELEMENT, AIR CLEANER593-35012-0041

1ELEMENT, AIR CLEANER593-35009-0042

1CLAMP, HOSE056-10800-1043

1PLATE, CHOKE592-35023-0144

1PLATE592-35026-0045

1GASKET021-30699-9046

1COVER, AIR CLEANER593-35008-0047

7×3×601PIPE592-35030-0148

M5×141SCREW ASSY014-00594-8049

M5×682SCREW592-35031-0050

12/15 - 13 - EH03

Intake



The Part Number Index is a numeric index of all part numbers included in this manual. The index shows what page(s) the part is used on.

PagePart Number

5, 11------------- ...................
10004-31040-80 ............
9011-90499-60 ............
11011-90499-70 ............
9011-90593-70 ............
9011-90594-70 ............
9011-90595-10 ............
10011-90595-20 ............
9011-90595-31 ............
13011-90597-80 ............
9011-90598-60 ............
13011-90598-70 ............
11013-00699-40 ............
10014-00593-70 ............
10, 13014-00594-80 ............
10014-00599-21 ............
10014-00599-62 ............
13014-90699-72 ............
11020-00898-00 ............
13021-30699-90 ............
9021-31699-90 ............
13024-01399-70 ............
13024-01599-90 ............
9032-30399-90 ............
9044-01099-70 ............
9044-01299-50 ............
9056-10599-70 ............
10056-10599-90 ............
13056-10800-10 ............
9056-50999-90 ............
9065-01099-50 ............
11065-40099-31 ............
10066-00003-61 ............
7501-60040-10 ............
10502-50010-20 ............
10503-65002-00 ............
10503-65003-00 ............
10519-65003-02 ............
7520-60080-30 ............
10521-50021-10 ............
7523-60180-40 ............
7523-60460-10 ............
7523-60460-40 ............
7523-60460-50 ............
7523-60461-40 ............
10523-65039-00 ............
7524-60010-10 ............
7524-60010-40 ............
7524-60011-50 ............
10525-70180-01 ............
10525-75003-00 ............
10531-50220-20 ............
10531-50220-40 ............
10531-50230-00 ............
7531-60051-20 ............
13531-65007-01 ............
11531-80030-10 ............
10542-50030-10 ............
7542-60050-30 ............
9592-15005-02 ............
9592-15007-00 ............
9592-15010-00 ............
9592-15011-00 ............
9592-15014-00 ............
9592-15018-00 ............
10592-30010-00 ............
9592-35000-K1 ............

PagePart Number

9592-35005-01 ............
9592-35006-00 ............
10592-35016-K1 ............
13592-35019-00 ............
13592-35022-00 ............
13592-35023-01 ............
13592-35024-00 ............
13592-35025-00 ............
13592-35026-00 ............
13592-35030-01 ............
13592-35031-00 ............
10592-35034-00 ............
13592-35035-00 ............
13592-35047-00 ............
7592-60020-20 ............
7592-60020-40 ............
7592-60021-40 ............
7592-60080-10 ............
10592-60160-00 ............
9592-65002-00 ............
9592-65003-00 ............
9592-65006-00 ............
13592-65013-00 ............
10592-70120-11 ............
11592-75001-00 ............
5592-90020-00 ............
9593-10040-00 ............
9593-10210-00 ............
9593-15008-00 ............
13593-15009-00 ............
9593-20030-00 ............
9593-20040-00 ............
9593-25004-00 ............
9593-25009-00 ............
9593-25010-00 ............
13593-30010-00 ............
10593-30020-K0 ............
9593-30030-00 ............
13593-30180-00 ............
9593-35000-00 ............
10593-35001-00 ............
10593-35002-00 ............
10593-35003-00 ............
10593-35004-00 ............
10593-35005-00 ............
13593-35008-00 ............
13593-35009-00 ............
13593-35012-00 ............
13593-35016-00 ............
13593-35040-00 ............
10593-50020-00 ............
9593-55002-00 ............
10593-55005-00 ............
10593-55007-00 ............
7593-60020-10 ............
10593-60030-00 ............
7593-60040-00 ............
9593-65000-00 ............
9593-65001-00 ............
10593-65002-00 ............
10593-70010-21 ............
10593-75002-01 ............
11593-85000-00 ............
10593-95012-01 ............
13MJ2-13078-A6 ...........
13MJ3-46261-A1 ...........

EH03 - 14 - 12/15

Part Number Index



The Part Description Index is an alphabetical index of all part descriptions included in this manual. The index shows what page(s) the part is used
on.

B
BOLT - SOCKET HEAD.....9–11, 13
BOLT ASSY.....11
BOLT, CLUTCH.....11

C
CAM GEAR ASSY.....9
CAP, PLUG.....11
CARBURETOR - WYL174.....7
CASE, OIL.....9
CLAMP.....13
CLAMP, HOSE.....10, 13
CLEANER PLATE ASSY.....13
CLIP.....9
CLUTCH ASSY.....11
COIL, IGNITION.....10
COVER, AIR CLEANER.....13
COVER, CAM GEAR.....9
COVER, CYLINDER - YELLOW.....10
COVER, MUFFLER.....10
COVER, PLUG.....10
COVER,PRIMER PUMP.....7
CRANKSHAFT CP.....9
CYLINDER BLOCK SET.....9

D
DAMPER.....10
DIAPHRAGM, PUMP.....7

E
ELEMENT, AIR CLEANER.....13

F
FILTER.....10
FLYWHEEL CP.....10
FUEL TANK CAP ASSY.....10

G
GASKET.....9, 13
GASKET, ROCKER COVER.....9
GASKET, CARBURETOR.....13
GASKET, CASE.....9
GASKET, COVER CAM GEAR.....9
GASKET, INSULATOR.....13
GASKET, METERING DIAPHRAGM.....7
GASKET, MUFFLER.....10
GASKET, PUMP.....7
GASKET, SEPARATOR.....13
GAUGE, OIL.....9
GROMMET.....10

H
HOSE CLAMP.....9
HOUSING, BLOWER.....9

I
INSTRUCTION MANUAL.....5
INSULATOR CP.....13
INSULATOR, CARBURETOR.....13

J
JET - #39.....7

K
KEY - WOODRUFF.....9
KNOB, STARTER.....10

L
LABEL, MODEL - ROBIN/SUBARU.....10
LEVER, CHOKE.....13
LIFTER, CAM.....9

M
METERING DIAPHRAGM ASSY.....7
MUFFLER, EXHAUST.....10

O
O-RING.....7, 13

P
PIN, PISTON.....9
PIPE.....13
PIPE, BREATHER.....13
PIPE, INTAKE.....13
PISTON.....9
PISTON RING SET.....9
PLATE.....10, 13
PLATE, CHECK VALVE.....13
PLATE, CHOKE.....13
PLATE, SEPARATOR COMPL.....13
PLUG, SPARK.....9
PULLEY.....10
PUMP BODY ASSEMBLY.....7
PUMP,PRIMER.....7
PURGE BODY ASSY.....7
PUSH ROD.....9

R
REEL.....10
RETAINER PLATE.....9
RETAINER, SPRING.....10
RING, SPRING RETAINING.....7
ROCKER ARM ASSY.....10
ROCKER COVER CP.....9
ROCKER SHAFT.....10
ROPE, STARTER.....10

S
SCREEN, INLET.....7

SCREW.....7, 10, 13
SCREW - PAN HEAD.....10
SCREW ASSY.....10, 13
SCREW, ADJUST.....13
SEAL, OIL - (L).....9
SEAL, OIL - (S).....9
SET SCREW.....10
SHAFT, CAM GEAR.....9
SHAFT, CAM LIFTER.....9
SHOE, CLUTCH.....11
SPACER.....9
SPRING.....7
SPRING, RETURN.....10
SPRING, VALVE.....10
STARTER COVER ASSY.....10
SWITCH ASSY.....10
SWIVEL.....7

T
TANK, FUEL.....10
TERMINAL, PLUG CAP.....11
TOOL.....5
TUBE.....10
TUBE, OIL.....9

V
VALVE, CHECK.....9, 13
VALVE, CHECK - (1).....13
VALVE, EXHAUST.....10
VALVE, INTAKE.....10
VALVE, LEAD.....9

W
WASHER.....7, 9, 11
WEIGHT, OIL.....9
WIRE CP.....10

12/15 - 15 - EH03

Part Description Index



PRINTED IN THE USA

Subaru Industrial Power Products
905 Telser Road - Lake Zurich, IL 60047
Phone 847-540-7300 - Fax 847-438-5012
e-mail: sales@subarupower.com - www.subarupower.com


